
Tuthill Vacuum Blower Systems      4840 W. Kearney St., Springfield, MO  65803     800.825.6937     tuthillvacuumblower.com Page: 1

Quantity
O-RING2-151 050151 0VIT 1

--O-RING2-220 050220 0VIT 1
--O-RING2-227 050227 0VIT 1
--O-RING2-232 050232 0VIT 2

V-BELT 3/3VX-750 BAND 051123 0000 1
--HEX SOCKET HEAD CAP SCREW 10-24 X 1/2 052506 0SST 4

BEARING LOCKNUT N-06 054097 0000 1
BALL BEARING SRFS 30MM 054104 0000 1

SLEEVE BEARING 1-1/4 054111 A000 2
--RETAINING RING 1.37 EXTERNAL 064036 00ST 1

--KEY WOODRUFF 608 (#13) 064054 00ST 6
--KEY SQUARE 1/4 X 1-3/4   DRIVE-LOK 064075 00ST 1

SHAFT SEAL SEAT  CAST IRON/VITON 1-1/4 065100 0000 1
SEAL HEAD ASSY VITON 1-1/4 065113 0000 1

DISCHARGE VALVE ASSEMBLY  1-1/2 066161 A000 1
INTERSTAGE RELIEF VALVE 066184 A000 1

OIL SEAL 2-1/4  x 1-7/16 072065 0VIT 1
PISTON,OUTER            TC0112 801197 C000 2
PISTON,CENTER           TC0112 801198 C000 1
RING SS BACKUP          TC0060 801237 A000 1

RING BRG BACKUP         TC0060 801262 A000 1
HSSS  CENTER WALL LOCKING 802505 A000 3
PIN  CENTERWALL LOCKING 802506 A000 3

SLIDEPIN,OUTER          T00150 803391 B000 2
SLIDEPIN,CENTER         T00150 803392 B000 1

SIGHT GLASS (PLEXIGLASS) 804192 A000 1
GASKET SIGHT GLASS 804193 A000 1

GASKET,SEP COV          TC0112 804911 B000 1
CAM,CENTER (QPQ)        TC0112 804924 B00T 1
CAM,OUTER (QPQ)         TC0112 804925 B00T 2
GASKET,TOP,SEP PL         TC0112 805951 C000 1
GASKET,BOT,SEP PL         TC0112 805952 C000 1
SHAFT&CPLG ASSY         TC0112 807226 A000 1
GASKET, INTERSTAGE RELVLV 808495 A000 1

--HEX SOCKET HEAD CAP SCREW 1/4-28 X 3/4 052548 SSNY 1
LIFT STOP, DISCH V K 1-1/2 066400 A000 1

SLEEVE, DISCH V K 1-1/2 066399 A000 1
DISCHARGE VALVE SPRING K 1-1/2, 066149 A000 6

Major Repair Kit for KTC 112
Repair Kit:  809483 00BM

Description Part Number



Tuthill Vacuum Blower Systems      4840 W. Kearney St., Springfield, MO  65803     800.825.6937     tuthillvacuumblower.com Page: 2

Quantity
DISCHARGE VALVE DISC K1-1/2 066134 A000 1

SEAT,DISCH VLV  1-1/2" 066398 A000 1
--HEX SOCKET HD CAP SCREW 1/4-28 X 1-1/2 052525 STNY 1

DISCHARGE VALVE SPRING K 1-1/2, 066149 A000 6
DISC SEAL INTER RELIEF VALVE 066185 A000 1

HOLDER - FOR 066184 A000 066187 A000 1
LIFT STOP, DISCH V K 1-1/2 066400 A000 1

LIFT SPACER 066403 A000 1
CASTING, IRON, PISTON,OUTER T150/TC112 816087 0CST 2

CASTING, IRON, PISTON,CTR T150/TC112 816086 0CST 1
CAM,CTR, KTC112 (use B00T for re-sale) 804924 B000 1
CAM,OTR, KTC112 (use B00T for re-sale) 804925 B000 2

--ROLLPIN 1/8 X 3/8, STEEL 053503 00ST 2
COUPLING OIL PUMP 804499 A000 1

1-1/2 DIA X 25-7/16 AISI 1144 816085 0RM0 1
DISCHARGE VALVE DISC K1-1/2 066134 A000 1

DISC,SEAL 066338 A000 1
CASTING, IRON, CAM,CENTER    KTC-112 814924 0CST 1
CASTING, IRON, CAM,OUTER   KTC-112 814925 0CST 2

Updated:  7/31/2014 CS

Description Part Number

Major Repair Kit for KTC 112 - Continued
Repair Kit:  809483 00BM


	Sheet1

